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Report No: JYTSZB-R12-2102228

Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: 3DH1 Tx mode
Test Channel: Highest channel Polarization: Vertical
Test Voltage: AC 120/60Hz Environment: Temp: 24°C Huni: 57%
120 FCCPART1I5C
110
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24786 248026 248246 248466 248686 24896 249126 249346 2489566 249786 256G
Frequency[Hz]
4 AV Detector

Freq. Reading- Level- Factor: Limit. Margin« _
NO.o Trace~ Polanty-
MHz} | [dBuV/m]- | [dBuV/m} [dB}> | [dBuV/m}-| [dB}
14 | 248350 42 70« 50.39+ 769 74 00s 2361« PKe Verticals
2o | 248350 31.02¢ IB.T71e 7.69« 54.00« 15.29¢ AVe Verticals
3o | 248720 3313« 40 84+ 7.11e 54 00« 13.16¢ AVe Verticals
40 | 248773 44 75¢ 5247« 772¢ 74 00« 2153« PKe Verticale
50 | 2489.18 3207« 39.80+ 773 24.00¢ 14.20¢ AVe Verticals
6o | 2490.00 4358« 51.31¢ 7.73¢ 74.00« 22.69¢ PKe Verticals
Remark:

1. Final Level = Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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Report No:

JYTSZB-R12-2102228

Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: 3DH1 Tx mode
Test Channel: Highest channel Polarization: Horizontal
Test Voltage: AC 120/60Hz Environment: Temp: 24°C Huni: 57%
120 FCCPARTI5C
110
100
80
_ 80
£
a 60 , .
i o ! 4
. if:
. I
20 L id
10
ZOATBG 2 48‘026 2 48‘246 2 48‘466 2 48‘686 2 4;39(3 ‘ 2 49‘126 2 49‘346 2 49‘566 2 AE;TSG 2 f;G
Frequency[Hz]
4 AV Detector
Freq.- Reading- Level- Factor- Limit. Margin- _ 4
NO.- Trace- Polarity-
[MHz}- | [dBuV/m}- | [dBpV/m} [dB} | [@BuV/m}-| [dB}
14 | 248350 4051« 48 200 7690 74.00¢ 2580+ PKs | Horizontals |+
2¢ | 2483.50 32.52« 40.21« 7.69< 54.00+ 13.79« AVe | Horizontale |+
3Je | 248708 48 70+ 56.41¢ f7le 74.00¢ 17.594 PKs | Horizontals |+
4o | 248736 33.21« 40.92¢ 771 54.00+ 13.08« AVe | Horizontale |+
5¢ | 248952 31.85¢ 39.58¢ 7730 54.00+ 14 424 AVe | Horizontale |+
6o | 248982 46 69+ 54 426 7730 74.00¢ 19 584 PKs | Horizontals |«
Remark:

1. Final Level = Receiver Read level + Antenna Factor + Cable Loss — Preamplifier Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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6.10 Spurious Emission
6.10.1 Conducted Emission Method

Test Requirement: FCC Part 15 C Section 15.247 (d)

Limit: In any 100 kHz bandwidth outside the frequency band in which the spread
spectrum intentional radiator is operating, the radio frequency power that is
produced by the intentional radiator shall be at least 20 dB below that in the
100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement.

Test setup: [P -]

Report No: JYTSZB-R12-2102228
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Test Instruments: Refer to section 5.9 for details

Test mode: Non-hopping mode

Test results: Pass

Measurement Data: Refer to Appendix A - BT

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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6.10.2 Radiated Emission Method

Report No: JYTSZB-R12-2102228

Test Requirement: FCC Part 15 C Section 15.209
Test Frequency Range: 9 kHz to 25 GHz
Test Distance: 3m
Receiver setup: Frequency Detector RBW VBW Remark
30MHz-1GHz | Quasi-peak | 120kHz 300kHz | Quasi-peak Value
Above 1GHz Peak 1MHz 3MHz Peak Value
RMS 1MHz 3MHz Average Value
Limit: Frequency Limit (dBuV/m @3m) Remark
30MHz-88MHz 40.0 Quasi-peak Value
88MHz-216MHz 43.5 Quasi-peak Value
216MHz-960MHz 46.0 Quasi-peak Value
960MHz-1GHz 54.0 Quasi-peak Value
54.0 Average Value
Above 1GHz
74.0 Peak Value
Test setup: Below 1GHz

Antenna Tower

ce--3 3m (.JE ........ Search
’ - Antenna

4m /
RF Test

':\ — L Receiver
. :q

: T
Tum 0.;n1 i Im \
Table A ' A DE H
; - [{]=]
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: P [ 1
Ll rdddd

EUT

Ground Plane

Above 1GHz

Ham Antenna Antenna Tower

s —

L— \"
- 2 (| im
¥ :{ (Tumtable) |

Test Procedure: 1. The EUT was placed on the top of a rotating table 0.8m(below 1GHz)
/1.5m(above 1GHz) above the ground at a 3 meter chamber. The table
was rotated 360 degrees to determine the position of the highest
radiation.

2. The EUT was set 3 meters away from the interference-receiving
antenna, which was mounted on the top of a variable-height antenna

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

tower.

3. The antenna height is varied from one meter to four meters above the
ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the
measurement.

4. For each suspected emission, the EUT was arranged to its worst case
and then the antenna was tuned to heights from 1 meter to 4 meters and
the rota table was turned from 0 degrees to 360 degrees to find the
maximum reading.

5. The test-receiver system was set to Peak Detect Function and Specified
Bandwidth with Maximum Hold Mode.

6. If the emission level of the EUT in peak mode was 10dB lower than the
limit specified, then testing could be stopped and the peak values of the
EUT would be reported. Otherwise the emissions that did not have 10dB
margin would be re-tested one by one using peak, quasi-peak or
average method as specified and then reported in a data sheet.

Test Instruments:

Refer to section 5.9 for details

Test mode:

Non-hopping mode

Test results:

Pass

1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found
the Y-axis is the worst case.

2. 9 kHz to 30 MHz is noise floor and lower than the limit 20dB, so only

Remark: shows the data of above 30MHz in this report.
3. Pre-scan adapter 1, adapter 2 and adapter 3, found adapter 1 was
worse case mode, only reflects the worst mode
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 35 of 91
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Report No: JYTSZB-R12-2102228

Measurement Data (worst case):

Below 1GHz:
Adapter 1:
Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: BT Tx mode
Test Frequency: 30 MHz ~ 1 GHz Polarization: Vertical
Test Voltage: AC 120/60Hz Environment: Temp: 24°C Huni: 57%
120 FCC PART 15247
110
100
90
_ 80
Si 70
3 FCC PART 15 247-0P Limit
£ 50
40 | :
30 ?
2 + , s i
10 L - ; ? :
. L L . | | | L f
30M 100M 16
Frequency[Hz]
— QP Limit
4 QP Detector
Freq.w | Reading[d Level- Factor- Limit- Margin. .
NO.» Trace~ Polarity-
[MHz}- | BuV/m} | [dBpV/m}| [dB] | [dBuV/m} [dB}
1o | 5037204  28.30¢ 13.60« -14.70- 40.00- 26.40« PKe Verticale
20 | 584238+ 2786« 12,97+ -14 .89+ 40.00+ 2703+ PK« Vericale
3¢ | 107995 3917« 23.23¢ -15.94. 43 .50+ 2027+ PKs Verticale
40 | 250.018 31.38- 17.99« -13.79- 46.00- 2841« PKe Verticale
5¢ | 527950 3049 2361+ 5.88¢ 46.00+ 22 .39» PK« Vericale
6o | 945.286 31.03- 29.93« -1.10¢ 46.00- 16.07+ PKe Verticale
Remark:

1. Final Level = Receiver Read level + Factor (Antenna Factor + Cable Loss — Preamplifier Factor).
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No:

JYTSZB-R12-2102228

1. Final Level = Receiver Read level + Factor (Antenna Factor + Cable Loss — Preamplifier Factor).
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

Product Name: Countertop Payment Terminal Product Model: A80
Test By: Mike Test mode: BT Tx mode
Test Frequency: 30 MHz ~ 1 GHz Polarization: Horizontal
Test Voltage: AC 120/60Hz Environment: Temp: 24°C Huni: 57%
120 FCC PART 15.247
110
100
90
_ 80
§ 10
3 FCC PART 15.247-QP Limit
) [
40 I :
30 : ?
. # |
10 f1 b E : w
0 : Il 1 3 1 1 1 I}
30M 100M 16
Frequency[Hz]
— QP Limit
4 QP Detector
Freg.- | Reading[d Level- Factor- Limit. Margin- _
NO.- Trace~ Polarity-
[MHz}- | BpV/m}- | [dBuV/m}- [@B} | [dBpV/im} [dB}]-
1o | 47 2677« 28.25¢ 13.36+ -14.89« 40.00+ 26.64+ PKe Horizontal« |
20 | 571627+ 2967+ 14 88+ -14 79+ 4000+ 25.12¢ PK- Horizontals |-
3« | 120704 27 74« 11.62¢ -16.12« 43.50¢ 31.88+ PKe Horizontal« |
40 | 250.018 33.06+ 1927+ -13.79¢ 46 00+ 2673+ PK- Horizontals |-
He | 555.598 30.10¢ 2341« -6.69¢ 46.00+ 22.59« PKe Horizontal« |
B | 872.335 3112« 2967¢ -1.45¢ 46.00+ 16.33¢ PKe Horizontals |-
Remark:

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Above 1GHz:
Test channel: Lowest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuVv) Factor(dB) | yguvim) (dBuV/m) @g) | Polarization
4804.00 55.49 -9.60 45.89 74.00 28.11 Vertical
4804.00 56.02 -9.60 46.42 74.00 27.58 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuv) Factor(dB) | yguvim) (dBuV/m) (dB) Polarization
4804.00 48.32 -9.60 38.72 54.00 15.28 Vertical
4804.00 48.42 -9.60 38.82 54.00 15.18 Horizontal
Test channel: Middle channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuv) Factor(dB) | yguvim) (dBuV/m) (dB) Polarization
4882.00 48.43 -9.05 39.38 74.00 34.62 Vertical
4882.00 55.52 -9.05 46.47 74.00 27.53 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MH2) (dBuV) Factor(dB) | 4gyuv/m) (dBuV/m) (dB) Polarization
4882.00 47.87 -9.05 38.82 54.00 15.18 Vertical
4882.00 48.37 -9.05 39.32 54.00 14.68 Horizontal
Test channel: Highest channel
Detector: Peak Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | ygqvim) (dBuV/m) (g) | Polarization
4960.00 48.82 -8.45 40.37 74.00 33.63 Vertical
4960.00 55.72 -8.45 47.27 74.00 26.73 Horizontal
Detector: Average Value
Frequency Read Level Level Limit Line Margin o
(MHz) (dBuV) Factor(dB) | 4g,v/m) (dBuV/m) (@) | Polarization
4960.00 47.63 -8.45 39.18 54.00 14.82 Vertical
4960.00 48.05 -8.45 39.60 54.00 14.40 Horizontal
Remark:

1. Final Level =Receiver Read level + Factor.
2. The emission levels of other frequencies are lower than the limit 20dB and not show in test report.

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Test Data
Maximum Conducted Output Power
Condition | Mode | Frequency (MHz) | Antenna | Conducted Power (dBm) | Limit (dBm) Verdict
NVNT 1-DH1 2402 Antl 3.556 30 Pass
NVNT 1-DH1 2441 Antl 4.475 30 Pass
NVNT 1-DH1 2480 Antl 4.61 30 Pass
NVNT 2-DH1 2402 Antl 5.654 21 Pass
NVNT 2-DH1 2441 Antl 6.26 21 Pass
NVNT 2-DH1 2480 Antl 6.48 21 Pass
NVNT 3-DH1 2402 Antl 6.162 21 Pass
NVNT 3-DH1 2441 Antl 6.914 21 Pass
NVNT 3-DH1 2480 Antl 7.024 21 Pass

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Test Graphs
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Spectrum Analyzer 1
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Spectrum Analyzer 1
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Sig Track: Off PNNNNN

1 Spectrum
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Spectrum Analyzer 1
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Sig Track: Off PNNNNN

1 Spectrum
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Spectrum Analyzer 1
Swept SA
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Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off

PNNNNN

1 Spectrum Ref Lvl Offset 2.77 dB MKkr1 2.479 999 2 GHz
Scale/Div 10 dB 7.02 dBm

Ref Level 20.00 dBm

1

#Video BW 6.0 MHz Span 8.000 MHz
Sweep 1.33 ms (10001 pts)

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Page 46 of 91



\4

Report No: JYTSZB-R12-2102228

-20dB Bandwidth

Condition Mode Frequency (MHz) Antenna -20 dB Bandwidth (MHz)
NVNT 1-DH1 2402 Antl 0.872
NVNT 1-DH1 2441 Antl 0.785
NVNT 1-DH1 2480 Antl 0.867
NVNT 2-DH1 2402 Antl 1.253
NVNT 2-DH1 2441 Antl 1.251
NVNT 2-DH1 2480 Antl 1.248
NVNT 3-DH1 2402 Antl 1.217
NVNT 3-DH1 2441 Antl 1.212
NVNT 3-DH1 2480 Antl 1.216
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Test Graphs
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% of OBW Power
xdB

6.597 kHz
872.2 kHz

-20dB Bandwidth NVNT 1-DH1 2441MHz Antl

Atten: 30 dB Trig: Free Run
Gate: Off

#IF Gain: Low

Center Freq: 2.441000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 2.73 dB
Ref Value 22.73 dBm

#Video BW 47.000 kHz

Total Power

% of OBW Power

785.2 kHz x dB

-20dB Bandwidth NVNT 1-DH1 2480MHz Antl

Center Freq: 2.402000000 GHz

Mkr3 2.402443000 GHz
-24.09 dBm

Span 2 MHz,
Sweep 8.67 ms (10001 pts)

9.29 dBm

99.00 %
-20.00 dB

21 8

Mkr3 2.441403000 GHz
-23.78 dBm

Span 2 MHz
Sweep 8.67 ms (10001 pts)

10.3 dBm

99.00 %
-20.00 dB

11

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

Occupied BW

KEYSIGHT /nput RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 2.480000000 GHz
Coupling: DC Corr CCorr

Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Ref Lvl Offset 2.77 dB Mkr3 2.480444000 GHz
Ref Value 22.77 dBm -24.53 dBm

Center 2.480000 GHz #Video BW 47.000 kHz
#Res BW 15.000 kHz

Span 2 MHz,
Sweep 8.67 ms (10001 pts)
2 Metrics

Occupied Bandwidth

814.70 kHz Total Power 10.4 dBm
Transmit Freq Error 11.154 kHz

% of OBW Power 99.00 %
x dB Bandwidth 866.5 kHz x dB -20.00 dB

== z') rs - 9 Oct 30, 2021

s | 11:42:56 AM

oy

-20dB Bandwidth NVNT 2-DH1 2402MHz Antl
Spectrum Analyzer 1

Occupied BW
KEYSIGHT /nput RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 2.402000000 GHz
R Coupling: DC Corr CCorr

Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None
1 Graph

Ref Lvl Offset 2.69 dB Mkr3 2.402627000 GHz
Scale/Div 10.0 dB Ref Value 22.69 dBm -20.03 dBm

1

Center 2.402000 GHz #Video BW 62.000 kHz
#Res BW 20.000 kHz

Span 2 MHz
Sweep 5.33 ms (10001 pts)
2 Metrics

Occupied Bandwidth

1.1699 MHz Total Power 9.85 dBm
Transmit Freq Error 233 Hz % of OBW Power 99.00 %
x dB Bandwidth 1.253 MHz x dB -20.00 dB

== g-) (ﬂ - ? Oct 30, 2021

12:03:22 PM

;I:Fq

-20dB Bandwidth NVNT 2-DH1 2441MHz Antl

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No:

JYTSZB-R12-2102228

Spectrum Analyzer 1
Occupied BW

Couplin:
Align: Auto

Center 2.441000 GHz
#Res BW 20.000 kHz

2 Metrics

sl

KEYSIGHT |Input RF
1 DC

Transmit Freq Error
x dB Bandwidth

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB Trig: Free Run
Gate: Off

#IF Gain: Low

Ref Lvl Offset 2.73 dB
Ref Value 22.73 dBm

#Video BW 62.000 kHz

Occupied Bandwidth

1.1680 MHz

752 Hz
1.251 MHz

9 Oct 30, 2021

12:05:59 PM

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF

Scale/Div 10.0 dB

Center 2.480000 GHz
#Res BW 20.000 kHz

2 Metrics

®oY~ "l

Coupling: DC

Transmit Freq Error
x dB Bandwidth

Input Z: 50 Q Atten: 30 dB
Corr CCorr

Freq Ref: Int (S)

Trig: Free Run
Gate: Off
#IF Gain: Low

Ref Lvl Offset 2.77 dB

Ref Value 22.77 dBm
1

#Video BW 62.000 kHz

Occupied Bandwidth

1.1610 MHz

568 Hz
1.248 MHz

9 Oct 30, 2021

12:07:58 PM

-20dB Bandwidth NVNT 2-DH1 2480MHz Antl

Center Freq: 2.441000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
xdB

Center Freq: 2.480000000 GHz
Avg|Hold: 100/100
Radio Std: None

Total Power

% of OBW Power
xdB

-20dB Bandwidth NVNT 3-DH1 2402MHz Antl

Mkr3 2.441626000 GHz
-19.25 dBm

Span 2 MHz,
Sweep 5.33 ms (10001 pts)

10.8 dBm

99.00 %
-20.00 dB

oy

Mkr3 2.480625000 GHz
-18.51 dBm

Span 2 MHz
Sweep 5.33 ms (10001 pts)

11.0 dBm

99.00 %
-20.00 dB

gelas

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1
Occupied BW

KEYSIGHT lnput RF

Align: Auto

Center 2.402000 GHz
#Res BW 20.000 kHz

2 Metrics

Coupling: DC

Transmit Freq Error 14
x dB Bandwidth

S| A?

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB Trig: Free Run

Gate: Off

Avg|Hold: 100/100
#IF Gain: Low

Radio Std: None

Ref Lvl Offset 2.69 dB
Ref Value 22.69 dBm

#Video BW 62.000 kHz

Occupied Bandwidth

1.1612 MHz Total Power
04 kHz

1.217 MHz x dB

Oct 30, 2021
1:00:51 PM

Spectrum Analyzer 1
Occupied BW

KEYSIGHT |Input RF

Coupling: DC
R Align: Auto

1 Graph

Scale/Div 10.0 dB

Center 2.441000 GHz
#Res BW 20.000 kHz

2 Metrics

=l ?

Transmit Freq Error
x dB Bandwidth

-20dB Bandwidth NVNT 3-DH1 2441MHz Antl

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Atten: 30 dB Trig: Free Run

Gate: Off
#IF Gain: Low

Center Freq: 2.441000000 GHz
Avg|Hold: 100/100
Radio Std: None

Ref Lvl Offset 2.73 dB
Ref Value 22.73 dBm

#Video BW 62.000 kHz

Occupied Bandwidth

1.1573 MHz Total Power

% of OBW Power
xdB

Oct 30, 2021
1:03:38 PM

-20dB Bandwidth NVNT 3-DH1 2480MHz Antl

Center Freq: 2.402000000 GHz

% of OBW Power

Mkr3 2.402623000 GHz
-19.06 dBm

Span 2 MHz,
Sweep 5.33 ms (10001 pts)

9.58 dBm

99.00 %
-20.00 dB

oy

Mkr3 2.441621000 GHz
-18.14 dBm

Span 2 MHz
Sweep 5.33 ms (10001 pts)

10.6 dBm

99.00 %
-20.00 dB

;I:Fq

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Spectrum Analyzer 1

Occupied BW

KEYSIGHT /nput RF Input Z: 50 Q Atten: 30 dB Trig: Free Run Center Freq: 2.480000000 GHz
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 100/100
Align: Auto Freq Ref: Int (S) #IF Gain: Low Radio Std: None

Report No: JYTSZB-R12-2102228

Ref Lvl Offset 2.77 dB Mkr3 2.480622000 GHz
Ref Value 22.77 dBm -17.87 dBm

Center 2.480000 GHz #Video BW 62.000 kHz Span 2 MHz,
#Res BW 20.000 kHz Sweep 5.33 ms (10001 pts)

2 Metrics

Occupied Bandwidth
1.1600 MHz Total Power 10.6 dBm

Transmit Freq Error 14.584 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.216 MHz x dB -20.00 dB

Oct 30, 2021 |
== q (s - ? 1(::05:01 PM ':: Ll‘ﬂ

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Carrier Frequencies Separation

\4

Report No: JYTSZB-R12-2102228

Condition Mode Antenna Hopping Fregl (MHz) Hopping Freq2 (MHz) HFS (MHz) Limit (MHz) Verdict
NVNT 1-DH1 Antl 2401.834 2402.84 1.006 0.872 Pass
NVNT 1-DH1 Antl 2440.84 2441.842 1.002 0.785 Pass
NVNT 1-DH1 Antl 2478.844 2479.836 0.992 0.867 Pass
NVNT 2-DH1 Antl 2401.838 2402.834 0.996 0.835 Pass
NVNT 2-DH1 Antl 2440.834 2441.844 1.01 0.834 Pass
NVNT 2-DH1 Antl 2478.846 2479.834 0.988 0.832 Pass
NVNT 3-DH1 Antl 2401.836 2402.84 1.004 0.811 Pass
NVNT 3-DH1 Antl 2440.85 2441.834 0.984 0.808 Pass
NVNT 3-DH1 Antl 2478.844 2479.842 0.998 0.811 Pass

JianYan Testing Group Shenzhen Co., Ltd.
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Test Graphs

Spectrum Analyzer 1
Swept SA

KEYSIGHT :['P“t‘_RF e
R [:) Coupling:

Align: Auto
1 Spectrum
Scale/Div 10 dB

,uw/f/_h

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Center 2.402500 GHz
#Res BW 300 kHz

5 Marker Table \J

Mode Trace Scale X
N 1 f
N 1 f

Dec 10, 202
6:23:35 PM

TR

Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF
Coupling: DC
Align: Auto

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

5 Marker Table \J

Mode Trace Scale X
N 1 f
N 1 f

Oct 30, 2021
== q (‘ - ? 1‘?:52:59AM

#Atten: 30 dB

2.401 834 GHz
2.402 840 GHz

#Atten: 30 dB

2.440 840 GHz
2.441 842 GHz

Gate: Off
IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y Function
8.974 dBm
8.981 dBm

CFS NVNT 1-DH1 2441MHz Antl

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 2.73 dB
Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y Function
4.430 dBm
4.451 dBm

CFS NVNT 1-DH1 2480MHz Antl

CFS NVNT 1-DH1 2402MHz Antl

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold>100/100

Avg Type: Log-Power 2 3 4
AvglHold>100/100

PNNNNN

Mkr1 2.401 834 GHz
8.97 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

PNNNNN

Mkr1 2.440 840 GHz
4.43 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT |Input RF

Input Z: 50 Q
Coupling: DC

Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Center 2.479500 GHz
#Res BW 300 kHz

5 Marker Table Al
Mode Trace Scale
N 1 f
N 1 f

X

9 Oct 30, 2021
s | 11:58:20 AM

sl

Spectrum Analyzer 1
Swept SA

KEYSIGHT :['P“t‘_RF e
R [:) Coupling:

Align: Auto
1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Center 2.402500 GHz
#Res BW 300 kHz

5 Marker Table \J

Mode Trace Scale

X
N

N

1 f
1 f

Oct 30, 2021
12:11:52 PM

=l ?

2.478 844 GHz
2.479 836 GHz

2.401 838 GHz
2.402 834 GHz

#Atten: 30 dB
Gate: Off
IF Gain: Low Trig: Free Run
Sig Track: Off
Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y
4.591 dBm
4.591 dBm

Function

CFS NVNT 2-DH1 2402MHz Antl

#Atten: 30 dB PNO: Best Wide

Gate: Off

IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 2.69 dB

Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y
3.576 dBm
3.572 dBm

Function

CFS NVNT 2-DH1 2441MHz Antl

PNO: Best Wide  Avg Type: Log-Power 2
Avg|Hold>100/100

Avg Type: Log-Power
Avg|Hold >100/100

4

PNNNNN

Mkr1 2.478 844 GHz
4.59 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

5

4

PNNNNN

Mkr1 2.401 838 GHz
3.58 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT |Input RF

Input Z: 50 Q
Coupling: DC

Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Center 2.441500 GHz
#Res BW 300 kHz

5 Marker Table Al
Mode Trace Scale
N 1 f
N 1 f

X

2441

) | Oct 30, 2021
¢ | 121414 PM

sl

Spectrum Analyzer 1
Swept SA

KEYSIGHT :['P“t‘_RF e
R [:) Coupling:

Align: Auto
1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Center 2.479500 GHz
#Res BW 300 kHz

5 Marker Table \J

Mode Trace Scale

X
N

N

1 f
1 f

Oct 30, 2021
12:16:10 PM

=l ?

2.440 834 GHz

2.478 846 GHz
2.479 834 GHz

#Atten: 30 dB
Gate: Off
IF Gain: Low Trig: Free Run
Sig Track: Off
Ref Lvl Offset 2.73 dB
Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y
4.431 dBm
4.479 dBm

Function
844 GHz

CFS NVNT 2-DH1 2480MHz Antl

#Atten: 30 dB PNO: Best Wide

Gate: Off

IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 2.77 dB

Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y
4.621 dBm
4.618 dBm

Function

CFS NVNT 3-DH1 2402MHz Antl

PNO: Best Wide  Avg Type: Log-Power 2
Avg|Hold>100/100

Avg Type: Log-Power
Avg|Hold >100/100

4

PNNNNN

Mkr1 2.440 834 GHz
4.43 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

5

4

PNNNNN

Mkr1 2.478 846 GHz
4.62 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT |Input RF

Input Z: 50 Q
Coupling: DC

Corr CCorr
Freq Ref: Int (S)

1 Spectrum
Scale/Div 10 dB

Center 2.402500 GHz
#Res BW 300 kHz

5 Marker Table Al
Mode Trace Scale
N 1 f
N 1 f

X
2.401

9 Oct 30, 2021
s | 12:19:08 PM

sl

Spectrum Analyzer 1
Swept SA

KEYSIGHT :['P“t‘_RF e
R [:) Coupling:

Align: Auto
1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Center 2.441500 GHz
#Res BW 300 kHz

5 Marker Table \J

Mode Trace Scale

X
N

N

1 f
1 f

Oct 30, 2021
12:55:30 PM

=l ?

2.402 840 GHz

2.440 850 GHz
2.441 834 GHz

#Atten: 30 dB
Gate: Off
IF Gain: Low Trig: Free Run
Sig Track: Off
Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y
3.658 dBm
3.686 dBm

Function
836 GHz

CFS NVNT 3-DH1 2441MHz Antl

#Atten: 30 dB PNO: Best Wide

Gate: Off

IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 2.73 dB

Ref Level 20.00 dBm

#Video BW 1.0 MHz

Y
4.995 dBm
4.598 dBm

Function

CFS NVNT 3-DH1 2480MHz Antl

PNO: Best Wide  Avg Type: Log-Power 2
Avg|Hold>100/100

Avg Type: Log-Power
Avg|Hold >100/100

4

PNNNNN

Mkr1 2.401 836 GHz
3.66 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

5

4

PNNNNN

Mkr1 2.440 850 GHz
4.60 dBm

Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF

R [:) Coupling: DC
1 Spectrum

Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

Center 2.479500 GHz
#Res BW 300 kHz

5 Marker Table Al

Mode Trace Scale X

N 1 f 2.478 844 GHz
N 1 f 2479 842 GHz

9 Oct 30, 2021
s | 12:57:26 PM

sl

PNO: Best Wide
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power
Avg|Hold>100/100
Trig: Free Run

Ref Lvl Offset 2.77 dB Mkr1 2.478 844 GHz
Ref Level 20.00 dBm

4.79 dBm

#Video BW 1.0 MHz Span 2.000 MHz
Sweep 1.00 ms (1001 pts)

Y Function
4.794 dBm
4.783 dBm

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Band Edge
NVNT 1-DH1 2402 Antl No-Hopping -58.35 -20 Pass
NVNT 1-DH1 2480 Antl No-Hopping -53.26 -20 Pass
NVNT 2-DH1 2402 Antl No-Hopping -58.97 -20 Pass
NVNT 2-DH1 2480 Antl No-Hopping -54.62 -20 Pass
NVNT 3-DH1 2402 Antl No-Hopping -59.39 -20 Pass
NVNT 3-DH1 2480 Antl No-Hopping -54.8 -20 Pass

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Test Graphs

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF
R -
1 Spectrum

Scale/Div 10 dB

Align: Auto

Center 2.402000 GHz
#Res BW 100 kHz

Coupling: DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
R > Coupling: DC

Align: Auto
1 Spectrum
Scale/Div 10 dB

Start 2.30600 GHz
#Res BW 100 kHz

5 Marker Table \J

Mode Trace Scale
N 1 f

N 1 f
N 1 f
N 1 f

9

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

2.401 8 GHz
2.400 0 GHz
2.390 0 GHz
2.389 9 GHz

9 Oct 30, 2021

11:30:18 AM

Band Edge NVNT 1-DH1 2402MHz Ant1 No-Hopping Ref

PNO: Best Wide  Avg Type: Log-Power 2
Gate: Off Avg|Hold: 500/500

IF Gain: Low Trig: Free Run
Sig Track: Off

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power 2
Avg|Hold: 500/500
Trig: Free Run

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Y Function
3.506 dBm

-51.20 dBm

-57.11 dBm

-54.89 dBm

Band Edge NVNT 1-DH1 2480MHz Ant1 No-Hopping Ref

4

4

PNNNNN

PNNNNN

Function Width

Mkr1 2.401 848 GHz
3.46 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Mkr1 2.401 8 GHz
3.51 dBm

Stop 2.40600 GHz
Sweep 9.60 ms (1001 pts)

Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Spectrum Analyzer 1

Report No: JYTSZB-R12-2102228

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Best Wide  Avg Type: Log-Power 2 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.77 dB Mkr1 2.479 848 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.51 dBm

Center 2.480000 GHz #Video BW 300 kHz Span 8.000 MHz
#Res BW 120 kHz Sweep 1.00 ms (1001 pts)

Spectrum Analyzer 1

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power 2 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300
I Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.77 dB Mkr1 2.480 2 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.63 dBm

Start 2.47600 GHz #Video BW 300 kHz Stop 2.57600 GHz
#Res BW 120 kHz Sweep 6.80 ms (1001 pts)
5 Marker Table \J

Mode Trace Scale Y Function Function Width Function Value
N 1 f 2.480 2 GHz 4.629 dBm
N 1 f 2.483 5 GHz -48.76 dBm
N 1 f 2.500 0 GHz -57.24 dBm
N 1 f 2.483 5 GHz -48.76 dBm

o[~ [][?)

Band Edge NVNT 2-DH1 2402MHz Ant1 No-Hopping Ref

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
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Spectrum Analyzer 1

Report No: JYTSZB-R12-2102228

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Best Wide  Avg Type: Log-Power 2 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.69 dB Mkr1 2.401 848 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.60 dBm

Center 2.402000 GHz #Video BW 300 kHz Span 8.000 MHz
#Res BW 100 kHz Sweep 1.00 ms (1001 pts)

Spectrum Analyzer 1

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power 2 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300
I Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.69 dB Mkr1 2.401 8 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.67 dBm

Start 2.30600 GHz #Video BW 300 kHz Stop 2.40600 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table \J

Mode Trace Scale Y Function Function Width Function Value
N 1 f 2.401 8 GHz 3.670 dBm
N 1 f 2.400 0 GHz -47.90 dBm
N 1 f 2.390 0 GHz -57.31 dBm
N 1 f 2.389 5 GHz -55.37 dBm

D M| ?) S

Band Edge NVNT 2-DH1 2480MHz Ant1l No-Hopping Ref

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Spectrum Analyzer 1

Report No: JYTSZB-R12-2102228

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Best Wide  Avg Type: Log-Power 2 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.77 dB Mkr1 2.479 848 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.60 dBm

Center 2.480000 GHz #Video BW 300 kHz Span 8.000 MHz
#Res BW 100 kHz Sweep 1.00 ms (1001 pts)
Oct 30, 2021

Spectrum Analyzer 1

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power 2 4
Coupling: D Corr CCorr Gate: Off Avg|Hold: 300/300
I Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum Ref Lvl Offset 2.77 dB Mkr1 2.479 8 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 4.64 dBm

Start 2.47600 GHz #Video BW 300 kHz Stop 2.57600 GHz
#Res BW 100 kHz Sweep 9.60 ms (1001 pts)
5 Marker Table \J

Mode Trace Scale Y Function Function Width Function Value
N 1 f 2.479 8 GHz 4.641 dBm
N 1 f 2.483 5 GHz -50.02 dBm
N 1 f 2.500 0 GHz -58.64 dBm
N 1 f 2.483 5 GHz -50.02 dBm

o @ W [?) s

Band Edge NVNT 3-DH1 2402MHz Ant1 No-Hopping Ref

JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

#Atten: 30 dB

KEYSIGHT |Input RF
1 DC

Couplin:
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Gate: Off
IF Gain: Low
Sig Track: Off

1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

Center 2.402000 GHz
#Res BW 100 kHz

#Video BW 300 kHz

Oct 30, 2021
1:01:41 PM

S| A?

Spectrum Analyzer 1

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

KEYSIGHT |Input RF

Coupling: DC
I Trig: Free Run

1 Spectrum
Scale/Div 10 dB

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

Start 2.30600 GHz
#Res BW 100 kHz

5 Marker Table \J

#Video BW 300 kHz

Mode Trace Scale Y
N 1 f 2.401 8 GHz
N 1 f 2.400 0 GHz
N 1 f 2.390 0 GHz
N 1 f 2.386 9 GHz

Function
3.673dBm
-48.76 dBm
-56.65 dBm
-55.71 dBm

Oct 30, 2021

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300
Trig: Free Run

Band Edge NVNT 3-DH1 2402MHz Ant1 No-Hopping Emission

Avg Type: Log-Power 234
Avg|Hold: 300/300

PNNNNN

Mkr1 2.401 848 GHz
3.69 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

PNNNNN

Mkr1 2.401 8 GHz
3.67 dBm

Stop 2.40600 GHz
Sweep 9.60 ms (1001 pts)

Function Width Function Value

S l|?

1:01:46 PM

Band Edge NVNT 3-DH1 2480MHz Ant1l No-Hopping Ref

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Spectrum Analyzer 1

Report No: JYTSZB-R12-2102228

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Best Wide  Avg Type: Log-Power 2 4
DC

Coupling: Corr CCorr Gate: Off Avg|Hold: 300/300
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN

1 Spectrum

Ref Lvl Offset 2.77 dB Mkr1 2.479 848 GHz
Scale/Div 10 dB

Ref Level 20.00 dBm 473 dBm

Center 2.480000 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Oct 30, 2021
PM

Band Edge NVNT 3-DH1 2480MHz Ant1 No-Hopping Emission

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast Avg Type: Log-Power 2
R Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum
Scale/Div 10 dB

1

4

Ref Lvl Offset 2.77 dB Mkr1 2.479 8 GHz
Ref Level 20.00 dBm 475 dBm

Start 2.47600 GHz #Video BW 300 kHz Stop 2.57600 GHz
#Res BW 100 kHz

Sweep 9.60 ms (1001 pts)
5 Marker Table \J

Mode Trace Scale Y
N 1 f 2.479 8 GHz 4.755 dBm
N 1 f 2.483 5 GHz -52.16 dBm
N 1 f 2.500 0 GHz -58.14 dBm
N 1 f 2.484 4 GHz -50.07 dBm

Function Function Width Function Value

Oct 30, 2021
1:05:29 PM

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Band Edge(Hopping)

4

Report No: JYTSZB-R12-2102228

NVNT 1-DH1 2402 Antl Hopping -63.79 -20 Pass
NVNT 1-DH1 2480 Antl Hopping -56.72 -20 Pass
NVNT 2-DH1 2402 Antl Hopping -58.76 -20 Pass
NVNT 2-DH1 2480 Antl Hopping -56.71 -20 Pass
NVNT 3-DH1 2402 Antl Hopping -59.22 -20 Pass
NVNT 3-DH1 2480 Antl Hopping -55.33 -20 Pass

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Test Graphs

Band Edge(Hopping) NVNT 1-DH1 2402MHz Antl Hopping Ref
Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF Input Z: 50 Q #Atten: 20 dB PNO: Best Wide  Avg Type: Log-Power 2 4
R Coupling: DC Corr CCorr Gate: Off Avg|Hold: 2000/2000
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off PNNNNN
1 Spectrum

Scale/Div 10 dB

Ref Lvl Offset 2.69 dB Mkr1 2.405 848 GHz
Ref Level 12.69 dBm 3.81 dBm

1

Center 2.402000 GHz
#Res BW 100 kHz

Oct 30, 2021
== q rﬂ - 9 1‘.13:51:16AM

#Video BW 300 kHz Span 8.000 MHz

Sweep 1.00 ms (1001 pts)

Band Edge(Hopping) NVNT 1-DH1 2402MHz Antl Hopping Emission
Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput: RF Input Z: 50 Q #Atten: 20 dB PNO: Fast
R Coupling: DC Corr CCorr Gate: Off Avg|Hold: 1000/1000

Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN
1 Spectrum

Scale/Div 10 dB

Avg Type: Log-Power 2 3 4

Ref Lvl Offset 2.69 dB Mkr1 2.402 8 GHz
Ref Level 12.69 dBm 3.76 dBm

Start 2.30600 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Stop 2.40600 GHz

Sweep 9.60 ms (1001 pts)
5 Marker Table \J

Mode Trace Scale Y Function Function Width Function Value
N 1 f 2.402 8 GHz 3.758 dBm

N 1 f 2.400 0 GHz -60.48 dBm
N 1 f 2.390 0 GHz -62.13 dBm
N 1 f 2.389 1 GHz -59.98 dBm

D M ? T

Band Edge(Hopping) NVNT 1-DH1 2480MHz Antl Hopping Ref

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF

R Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Gate: Off

1 Spectrum
Scale/Div 10 dB

Center 2.480000 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT o ns o
R ke Align: Aub
1 Spectrum
Scale/Div 10 dB
1

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

S At

Start 2.47600 GHz
#Res BW 100 kHz

5 Marker Table \J

Mode Trace Scale Y

N 1 f 2.476 8 GHz
2.483 5 GHz
2.500 0 GHz
2.484 2 GHz

4.556 dBm
-52.85 dBm
-57.94 dBm
-52.21 dBm

N 1 f
N 1 f
N 1 f

o[~ [ l][?) e

PNO: Best Wide  Avg Type: Log-Power 2 4

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Band Edge(Hopping) NVNT 2-DH1 2402MHz Antl Hopping Ref

Avg|Hold: 2000/2000
Trig: Free Run
PNNNNN

Mkr1 2.479 840 GHz
4.52 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Avg Type: Log-Power ! 234
Avg|Hold: 2000/2000
Trig: Free Run

PNNNNN

Mkr1 2.476 8 GHz
4.56 dBm

Stop 2.57600 GHz
Sweep 9.60 ms (1001 pts)

Function Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF

R Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Gate: Off

1 Spectrum
Scale/Div 10 dB

Center 2.402000 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Start 2.30600 GHz
#Res BW 100 kHz

5 Marker Table \J

Mode Trace Scale Y

N 1 f 2.405 8 GHz
2.400 0 GHz
2.390 0 GHz
2.348 5 GHz

3.086 dBm
-54.74 dBm
-57.57 dBm
-55.21 dBm

N 1 f
N 1 f
N 1 f

o W [?)EE

PNO: Best Wide  Avg Type: Log-Power 2 4

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Band Edge(Hopping) NVNT 2-DH1 2480MHz Antl Hopping Ref

Avg|Hold: 2000/2000
Trig: Free Run
PNNNNN

Mkr1 2.402 840 GHz
3.55 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Avg Type: Log-Power ! 234
Avg|Hold: 2000/2000
Trig: Free Run

PNNNNN

Mkr1 2.405 8 GHz
3.59 dBm

Stop 2.40600 GHz
Sweep 9.60 ms (1001 pts)

Function Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.

Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF

R Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Gate: Off

1 Spectrum
Scale/Div 10 dB

Center 2.480000 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT o ns o
R ke Align: Aub
1 Spectrum
Scale/Div 10 dB
1

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Start 2.47600 GHz
#Res BW 100 kHz

5 Marker Table \J

Mode Trace Scale Y

N 1 f 2.477 8 GHz
2.483 5 GHz
2.500 0 GHz
2.487 0 GHz

4.551 dBm
-53.64 dBm
-57.15 dBm
-52.18 dBm

N 1 f
N 1 f
N 1 f

o @ Wl [?) s

PNO: Best Wide  Avg Type: Log-Power 2 4

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Band Edge(Hopping) NVNT 3-DH1 2402MHz Antl Hopping Ref

Avg|Hold: 2000/2000
Trig: Free Run
PNNNNN

Mkr1 2.477 848 GHz
4.54 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Avg Type: Log-Power ! 234
Avg|Hold: 2000/2000
Trig: Free Run

PNNNNN

Mkr1 2.477 8 GHz
4.55 dBm

Stop 2.57600 GHz
Sweep 9.60 ms (1001 pts)

Function Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

Swept SA

KEYSIGHT |Input RF

R Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Gate: Off

1 Spectrum
Scale/Div 10 dB

Center 2.402000 GHz
#Res BW 100 kHz

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Start 2.30600 GHz
#Res BW 100 kHz

5 Marker Table \J

Mode Trace Scale Y

N 1 f 2.404 8 GHz
2.400 0 GHz
2.390 0 GHz
2.3897 GHz

3.732 dBm
-52.41 dBm
-57.09 dBm
-55.52 dBm

N 1 f
N 1 f
N 1 f

I

PNO: Best Wide  Avg Type: Log-Power 2 4

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Ref Lvl Offset 2.69 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Band Edge(Hopping) NVNT 3-DH1 2480MHz Antl Hopping Ref

Avg|Hold: 2000/2000
Trig: Free Run
PNNNNN

Mkr1 2.405 848 GHz
3.70 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Avg Type: Log-Power ! 234
Avg|Hold: 2000/2000
Trig: Free Run

PNNNNN

Mkr1 2.404 8 GHz
3.73 dBm

Stop 2.40600 GHz
Sweep 9.60 ms (1001 pts)

Function Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT Input RF
Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB
Gate: Off
IF Gain: Low
Sig Track: Off

PNO: Best Wide  Avg Type: Log-Power 2
Avg|Hold: 2000/2000
Trig: Free Run

4

PNNNNN

1 Spectrum Ref Lvl Offset 2.77 dB
Scale/Div 10 dB

Ref Level 20.00 dBm

Center 2.480000 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Oct 30, 2021
PM

Band Edge(Hopping) NVNT 3-DH1 2480MHz Antl Hopping Emission

Spectrum Analyzer 1
Swept SA

KEYSIGHT o ns o
R ke Align: Aub
1 Spectrum
Scale/Div 10 dB
1

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg Type: Log-Power ! 2
Avg|Hold: 2000/2000
Trig: Free Run

4

Ref Lvl Offset 2.77 dB
Ref Level 20.00 dBm

Start 2.47600 GHz

#Video BW 300 kHz
#Res BW 100 kHz

5 Marker Table \J
Mode Trace Scale

Y
N 1 f

4.741 dBm
-55.97 dBm
-57.57 dBm
-50.63 dBm

Function Function Width

2.477 8 GHz
2.483 5 GHz
2.500 0 GHz
2.484 1 GHz

N
N
N

1 f
1 f
1 f

9 Oct 30, 2021
e | 12:58:16 PM

®oY~ "l

PNNNNN

Mkr1 2.478 848 GHz
4.71 dBm

Span 8.000 MHz
Sweep 1.00 ms (1001 pts)

Mkr1 2.477 8 GHz
4.74 dBm

Stop 2.57600 GHz
Sweep 9.60 ms (1001 pts)

Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Conducted RF Spurious Emission

Report No: JYTSZB-R12-2102228

NVNT 1-DH1 2402 Antl -63.57 -20 Pass
NVNT 1-DH1 2441 Antl -64.62 -20 Pass
NVNT 1-DH1 2480 Antl -64.93 -20 Pass
NVNT 2-DH1 2402 Antl -63.97 -20 Pass
NVNT 2-DH1 2441 Antl -64.68 -20 Pass
NVNT 2-DH1 2480 Antl -63.84 -20 Pass
NVNT 3-DH1 2402 Antl -63.9 -20 Pass
NVNT 3-DH1 2441 Antl -63.44 -20 Pass
NVNT 3-DH1 2480 Antl -63.44 -20 Pass
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 73 of 91



Report No: JYTSZB-R12-2102228

Test Graphs

Tx. Spurious NVNT 1-DH1 2402MHz Antl Ref

Spectrum Analyzer 1
Swept SA
KEYSIGHT /nput RF Input Z: 50 Q #Atten: 20 dB PNO: Best Wide  Avg Type: Log-Power 2 4
R > Coupling: DC Corr CCorr Gate: Off Avg|Hold: 300/300
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: OFf PNNNNN

1 Spectrum Ref Lvl Offset 2.69 dB

Scale/Div 10 dB Ref Level 12.69 dBm
1

Center 2.4020000 GHz #Video BW 300 kHz

Tx. Spurious NVNT 1-DH1 2402MHz Antl Emission

Spectrum Analyzer 1

KEYS|GHT Input RF Input Z: 50 O #Atten: 20 dB PNO: Fast Avg Type: Log-Power 2 4
Coupling: DC Corr CCorr Gate: Off Avg|Hold: 10/10
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
Sig Track: Off PNNNNN
1 Sy Ref Lvl Offset 2.60 dB
Scale/Div 10 dB Ref Level 12.69 dBm

#Video BW 300 kHz

5 Marker Table \J

Mode Trace Scale Y Function Function Width
1 f 2.402 2 GHz 2.842 dBm
f 4.929 1 GHz -63.83 dBm
f 7.229 7 GHz -63.64 dBm
f 9.687 6 GHz -63.94 dBm
f 23.778 1 GHz -59.88 dBm

D G ? Tk

TX. Spurious NVNT 1-DH1 2441MHz Antl Ref

Mkr1 2.401 841 10 GHz
3.69 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

Mkr1 2.402 2 GHz

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT lnput RF

Align: Auto

1 Spectrum
Scale/Div 10 dB

Coupling: DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB
Gate: Off
IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 2.73 dB
Ref Level 12.73 dBm

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300

PNNNNN

Mkr1 2.440 842 05 GHz
4.56 dBm

1

Center 2.4410000 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)
Oct 30, 2021

TxX. Spurious NVNT 1-DH1 2441MHz Antl Emission

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg Type: Log-Power 234

Avg|Hold: 10/10

Trig: Free Run M
PNNNNN

Mkr1 2.441 3 GHz
3.43 dBm

Ref Lvl Offset 2.73 dB
Ref Level 12.73 dBm

#Video BW 300 kHz Stop 25.00 GHz

Sweep ~2.39 s (30001 pts)
5 Marker Table \J

Mode Trace Scale Y

1 f 2.441 3 GHz
f 5.051 5 GHz
f 7.156 4 GHz
f 9.707 5 GHz
f 23.812 3 GHz

Function Function Width Function Value
3.427 dBm

-61.92 dBm

-63.52 dBm

-64.28 dBm

-60.07 dBm

Oct 30, 2021
== t) (‘ - ? 1‘?:45:01AM

TX. Spurious NVNT 1-DH1 2480MHz Antl Ref

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT Input RF
Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr

1 Spectrum
Scale/Div 10 dB

Center 2.4800000 GHz
#Res BW 100 kHz

Oct 30, 2021

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

5 Marker Table \J

Mode Trace Scale
1 f

X

9 Oct 30, 2021
e | 11:43:50 AM

®oY~ "l

Freq Ref: Int (S)

2.479 6 GHz
f 4.959 9 GHz
f 7.487 7 GHz
f 10.048 0 GHz
f 24.438 2 GHz

#Atten: 20 dB
Gate: Off
IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.77 dB
Ref Level 12.77 dBm

1

#Video BW 300 kHz

TxX. Spurious NVNT 1-DH1 2480MHz Antl Emission

#Atten: 20 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 12.77 dBm

#Video BW 300 kHz

Y Function
4.173 dBm

-61.51 dBm

-64.56 dBm

-63.58 dBm

-60.25 dBm

TX. Spurious NVNT 2-DH1 2402MHz Antl Ref

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300
Trig: Free Run

Avg Type: Log-Power 234

PNNNNN

Mkr1 2.479 842 60 GHz
4.69 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

M
PNNNNN

Mkr1 2.479 6 GHz
417 dBm

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT Input RF
Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB
Gate: Off
IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.69 dB
Ref Level 12.69 dBm

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300
Trig: Free Run

PNNNNN

Mkr1 2.401 843 70 GHz
3.81 dBm

1

Center 2.4020000 GHz

#Video BW 300 kHz
#Res BW 100 kHz

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

Oct 30, 2021
PM

TxX. Spurious NVNT 2-DH1 2402MHz Antl Emission

Spectrum Analyzer 1
Swept SA

KEYSIGHT [nput RF :
R Coupling: DC Corr CCorr Gate: Off

Align: Auto Freq Ref: Int (S) IF Gain: Low
Sig Track: Off

1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q #Atten: 20 dB PNO: Fast

Avg Type: Log-Power 234

Avg|Hold: 10/10

Trig: Free Run M
PNNNNN

Mkr1 2.402 2 GHz
3.73 dBm

Ref Lvl Offset 2.69 dB
Ref Level 12.69 dBm

#Video BW 300 kHz Stop 25.00 GHz

Sweep ~2.39 s (30001 pts)
5 Marker Table \J

Mode Trace Scale Y
1 f 2.402 2 GHz

f 4.790 9 GHz

f 7.185 6 GHz
f
f

Function Function Width Function Value
3.728 dBm

-64.08 dBm

-64.73 dBm

-64.77 dBm

-60.16 dBm

9.745 0 GHz
23.856 4 GHz

Oct 30, 2021
== t) (‘ - ? 12(::04:55PM

TX. Spurious NVNT 2-DH1 2441MHz Antl Ref

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT lnput RF

Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.4410000 GHz
#Res BW 100 kHz

Coupling: DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB
Gate: Off
IF Gain: Low
Sig Track: Off

Trig: Free Run

Ref Lvl Offset 2.73 dB
Ref Level 12.73 dBm

1

#Video BW 300 kHz

Oct 30, 2021
PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

5 Marker Table \J

1 f

f
f
f
f

®oY~ "l

Mode Trace Scale

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.73 dB
Ref Level 12.73 dBm

#Video BW 300 kHz

Y Function
4.078 dBm

-63.50 dBm

-64.85 dBm

-63.92 dBm

-60.07 dBm

2.441 3 GHz
4.748 5 GHz
7.142 3 GHz
9.689 2 GHz
24.677 1 GHz

9 Oct 30, 2021

12:06:38 PM

TX. Spurious NVNT 2-DH1 2480MHz Antl Ref

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300

TxX. Spurious NVNT 2-DH1 2441MHz Antl Emission

Avg Type: Log-Power 234

PNNNNN

Mkr1 2.440 839 15 GHz
462 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

M
PNNNNN
Mkr1 2.441 3 GHz
4.08 dBm

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT Input RF
Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.4800000 GHz
#Res BW 100 kHz

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB
Gate: Off
IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.77 dB
Ref Level 12.77 dBm

1

#Video BW 300 kHz

Oct 30, 2021
PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

5 Marker Table \J

Mode Trace Scale
1 f

f
f
f
f

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 12.77 dBm

#Video BW 300 kHz

Y Function
4.824 dBm

-62.71 dBm

-64.60 dBm

-64.40 dBm

-59.06 dBm

2.479 6 GHz
5.057 3 GHz
7.636 7 GHz
9.8132 GHz
24.728 7 GHz

== z) (ﬂ - ? Oct 30, 2021

12:08:59 PM

TX. Spurious NVNT 3-DH1 2402MHz Antl Ref

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300
Trig: Free Run

TX. Spurious NVNT 2-DH1 2480MHz Antl Emission

Avg Type: Log-Power 234

PNNNNN

Mkr1 2.479 840 55 GHz
4.79 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

M
PNNNNN
Mkr1 2.479 6 GHz
4.82 dBm

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

Coupling:
Align: Auto

1 Spectrum
Scale/Div 10 dB

Center 2.4020000 GHz
#Res BW 100 kHz

KEYSIGHT |Input RF
DC

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB
Gate: Off
IF Gain: Low
Sig Track: Off

Ref Lvl Offset 2.69 dB
Ref Level 12.69 dBm

1

#Video BW 300 kHz

Oct 30, 2021

PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

[}

5 Marker Table \J

Mode Trace Scale
1 f

f
f
f
f

o~

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 20 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.69 dB
Ref Level 12.69 dBm

#Video BW 300 kHz

Y Function
1.247 dBm

-63.56 dBm

-64.69 dBm

-64.13 dBm

-60.03 dBm

2.402 2 GHz
4.865 9 GHz
7.234 7 GHz
9.679 2 GHz
19.302 7 GHz

9 Oct 30, 2021

1:02:36 PM

TX. Spurious NVNT 3-DH1 2441MHz Antl Ref

PNO: Best Wide  Avg Type: Log-Power 2 4
Avg|Hold: 300/300
Trig: Free Run

Tx. Spurious NVNT 3-DH1 2402MHz Antl Emission

Avg Type: Log-Power 234

PNNNNN

Mkr1 2.401 840 45 GHz
3.88 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

M
PNNNNN
Mkr1 2.402 2 GHz
1.25dBm

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

1 Spectrum
Scale/Div 10 dB

Center 2.4410000 GHz
#Res BW 100 kHz

KEYSIGHT |Input RF Input Z: 50
Coupling: DC Corr CCorr
Align: Auto

Q #Atten: 20 dB PNO: Best Wide  Avg Type: Log-Power 2
Gate: Off Avg|Hold: 300/300
Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Sig Track: Off

Ref Lvl Offset 2.73 dB
Ref Level 12.73 dBm

1

#Video BW 300 kHz

Oct 30, 2021
PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
R -
1 Spectrum

Scale/Div 10 dB

5 Marker Table \J

1

o~

f

f
f
f
f

Input Z: 50 Q

Coupling: DC Corr CCorr
Align: Auto

#Atten: 20 dB PNO: Fast Avg Type: Log-Power 2 4

Gate: Off Avg|Hold: 10/10

Freq Ref: Int (S) IF Gain: Low Trig: Free Run

Mode Trace Scale

2

9 Oct 30, 2021
1:04:27 PM

Sig Track: Off

Ref Lvl Offset 2.73 dB
Ref Level 12.73 dBm

#Video BW 300 kHz

Y Function
2.4413 GHz 0.5544 dBm
5.002 4 GHz -63.23 dBm
7.390 3 GHz -64.45 dBm
9.705 9 GHz -63.74 dBm
4.082 8 GHz -58.73 dBm

TX. Spurious NVNT 3-DH1 2480MHz Antl Ref

TxX. Spurious NVNT 3-DH1 2441MHz Antl Emission

4

PNNNNN

Mkr1 2.440 840 00 GHz
4.71 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

M
PNNNNN

Mkr1 2.441 3 GHz
0.55 dBm

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
R Coupling: DC

Align: Auto
1 Spectrum
Scale/Div 10 dB

Center 2.4800000 GHz
#Res BW 100 kHz

Input Z: 50 Q #Atten: 20 dB

Corr CCorr
Freq Ref: Int (S)

Oct 30, 2021
PM

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF

R e
1 Spectrum

Scale/Div 10 dB

5 Marker Table \J

Mode Trace Scale
1 f

f
f
f
f

Input Z: 50 Q #Atten: 20 dB
Corr CCorr
Freq Ref: Int (S)

X
2.479 6 GHz
4.9657 GHz
7.295 4 GHz
10.102 1 GHz
24.232 6 GHz

PNO: Best Wide

Gate: Off
IF Gain: Low

Sig Track: Off

Avg Type: Log-Power
Avg|Hold: 300/300
Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 12.77 dBm

1

#Video BW 300 kHz

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Y

2.871 dBm
-63.45 dBm
-64.20 dBm
-63.97 dBm
-58.59 dBm

TxX. Spurious NVNT 3-DH1 2480MHz Antl Emission

Avg Type: Log-Power
Avg|Hold: 10/10
Trig: Free Run

Ref Lvl Offset 2.77 dB
Ref Level 12.77 dBm

#Video BW 300 kHz

Function

Mkr1 2.479 840 90 GHz
4.86 dBm

Span 1.500 MHz
Sweep 2.00 ms (30001 pts)

M
PNNNNN

Mkr1 2.479 6 GHz
2.87 dBm

Stop 25.00 GHz
Sweep ~2.39 s (30001 pts)

Function Width Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Project No.: JYTSZE2110074

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Number of Hopping Channel

Report No: JYTSZB-R12-2102228

NVNT 1-DH1 Antl 79 15 Pass
NVNT 2-DH1 Antl 79 15 Pass
NVNT 3-DH1 Antl 79 15 Pass
JianYan Testing Group Shenzhen Co., Ltd. Project No.: JYTSZE2110074

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366 Page 83 of 91




Report No: JYTSZB-R12-2102228

Test Graphs

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
R Coupling: DC
Align: Auto
1 Spectrum
Scale/Div 10 dB
1

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

Start 2.40000 GHz
#Res BW 100 kHz

5 Marker Table \J
Mode Trace Scale

N 1 f
N 1 f

X

Oct 30, 2021
= q (8 - ? 1‘.13:55:05AM

Spectrum Analyzer 1

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

KEYSIGHT |Input RF
Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

1

Start 2.40000 GHz
#Res BW 100 kHz

5 Marker Table \J
Mode Trace Scale

N 1 f
N 1 f

X

Oct 30, 2021
== q (‘ - ? 12(::‘15:25PM

2.401 837 0 GHz
2.480 160 0 GHz

2.401 837 0 GHz
2.480 076 5 GHz

Hopping No. NVNT 1-DH1 2441MHz Antl

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg|Hold: 5000/5000
Trig: Free Run

Ref Lvl Offset 2.73 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Y
3.032 dBm
4.336 dBm

Function

No. NVNT 2-DH1 2441MHz Antl

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg Type: Log-Power 2
Avg|Hold: 5000/5000
Trig: Free Run

Ref Lvl Offset 2.73 dB
Ref Level 20.00 dBm

#Video BW 300 kHz

Y
3.525 dBm
3.784 dBm

Function

Hopping No. NVNT 3-DH1 2441MHz Antl

Avg Type: Log-Power 2

PNNNNN

Function Width

4

PNNNNN

Function Width

4

Mkr1 2.401 837 0 GHz
3.53 dBm
2

Stop 2.48350 GHz
Sweep 8.00 ms (1001 pts)

Function Value

Mkr1 2.401 837 0 GHz
3.52 dBm

Stop 2.48350 GHz
Sweep 8.00 ms (1001 pts)

Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1
Swept SA

KEYSIGHT /nput RF Input Z: 50 Q Avg Type: Log-Power 2 4
R Coupling: DC Corr CCorr Gate: Off Avg|Hold: 5000/5000
Align: Auto Freq Ref: Int (S) IF Gain: Low Trig: Free Run
1 Spectrum

Sig Track: Off
Ref Lvl Offset 2.73 dB Mkr1 2.401 837 0 GHz
Scale/Div 10 dB Ref Level 20.00 dBm 3.75dBm
1

#Atten: 30 dB PNO: Fast

PNNNNN

Start 2.40000 GHz #Video BW 300 kHz Stop 2.48350 GHz
#Res BW 100 kHz Sweep 8.00 ms (1001 pts)
5 Marker Table Al

Mode Trace Scale X

Y Function Function Width
N 1 f 24018370 GHz 3.748 dBm
N 1 f 2.480 243 5 GHz 0.2846 dBm

Function Value

== 2') rs - 9 Oct 30, 2021

s | 12:56:40 PM

JianYan Testing Group Shenzhen Co., Ltd.

Project No.: JYTSZE2110074
No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,

Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366
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Report No: JYTSZB-R12-2102228

Dwell Time
NVNT 1-DH1 2441 Antl 0.406 129.92 31600 400 Pass
NVNT 1-DH3 2441 Antl 1.661 265.76 31600 400 Pass
NVNT 1-DH5 2441 Antl 2.753 293.653 31600 400 Pass
NVNT 2-DH1 2441 Antl 0.405 129.6 31600 400 Pass
NVNT 2-DH3 2441 Antl 1.65 264 31600 400 Pass
NVNT 2-DH5 2441 Antl 2.898 309.12 31600 400 Pass
NVNT 3-DH1 2441 Antl 0.395 126.4 31600 400 Pass
NVNT 3-DH3 2441 Antl 1.646 263.36 31600 400 Pass
NVNT 3-DH5 2441 Antl 2.896 308.907 31600 400 Pass

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No:

JYTSZB-R12-2102228

Test Graphs

Dwell NVNT 1-DH1 2441MHz Antl

Spectrum Analyzer 1
Swept SA

KEYSIGHT |Input RF
R Coupling: DC

Align: Auto
1 Spectrum
Scale/Div 10 dB

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB PNO: Fast
Gate: Off
IF Gain: Low

Sig Track: Off

Avg Type: Log-Power
Trig: Video
Trig Delay: -1.000 ms

Ref Lvl Offset 2.73 dB
Ref Level 20.00 dBm

1AZ2

B

Center 2.441000000 GHz
Res BW 1.0 MHz

5 Marker Table

#Video BW 1.0 MHz
v
Mode Trace Scale

A2 1 t
F 1 t

Y
4.364 dB
-2.867 dBm

Function Function Width

1) 406.0 ps ()

997.0 us

9 Oct 30, 2021
s | 11:57:28 AM

TR

Dwell NVNT 1-DH3 2441MHz Antl

Spectrum Analyzer 1

Input Z: 50 O
Corr CCorr
Freq Ref: Int (S)

KEYSIGHT |Input: RF #Atten: 30 dB
DC

Couplin:
Align: Auto

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Avg Type: Log-Power 1]2
Trig: Video
Trig Delay: -1.000 ms

PNNNNN

a

1 Spectrum

Scale/Div 10 dB

Ref Lvl Offset 2.73 dB
Ref Level 20.00 dBm

) S——

Center 2.441000000 GHz
Res BW 1.0 MHz

5 Marker Table

#Video BW 1.0 MHz
v
Mode Trace Scale

A2 1 t
F 1 t

Y Function
0.4770 dB
3.307 dBm

Function Width
(A) 1.661 ms|(A)

997.0 us

Oct 30, 2021
1:17:03 PM

=~ ?

Dwell NVNT 1-DH5 2441MHz Antl

PNNNNN

AMkr1 406.0 ys
4.36 dB

Span 0 Hz,
Sweep 10.0 ms (10001 pts)

Function Value

AMkr1 1.661 ms
0.48 dB

TRIGLVE

Span 0 Hz,
Sweep 10.0 ms (10001 pts)

Function Value

JianYan Testing Group Shenzhen Co., Ltd.

No0.101, Building 8, Innovation Wisdom Port, No.155 Hongtian Road, Huangpu Community,
Xingiao Street, Bao'an District, Shenzhen, Guangdong, People's Republic of China.
Telephone: +86 (0) 755 23118282 Fax: +86 (0) 755 23116366

Project No.: JYTSZE2110074
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Report No: JYTSZB-R12-2102228

Spectrum Analyzer 1

KEYSIGHT Input RF
Coupling: DC
Align: Auto

Input Z: 50 Q
Corr CCorr
Freq Ref: Int (S)

#Atten: 30 dB

1 Spectrum
Scale/Div 10 dB

ST,

Center 2.441000000 GHz
Res BW 1.0 MHz

5 Marker Table Al

Mode Trace Scale
A2 1 t(A)
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